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Company Name SHENZHEN RONGDA PHOTOSENSITIVE SCIENCE & TECHNOLOGY CO., LTD
shown on Report

Hh b1 IRINTI 5 22 DX A v 13T P A DXGBT T KB 71-55:301 (1-3/2)
Address FLOOR 1-3 ,XINTIAN ROAD 71-5,FUHAI STREET,BAO'AN DISTRICT,SHENZHEN
CITY

PAUF PR Z FE i B b b A5 B i iR R AR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

B R SRA I A BELJR il 25

Sample Name UV curing solder resist ink

RS UVS-1000

Model No. UVS-1000

ERTEESVGRE ! 2024.10.12

Sample Received Date  Oct. 12, 2024

FE LRI H A 2024.10.12-2024.10.17

Testing Period Oct. 12, 2024 to Oct. 17, 2024

R R RIS P ZER, TR AR dh T 4 (Ph), #8(Cd), 7R(Hg), 7SHrs(Cr(VI)), ZiRBCK
(PBBs), %R ZKfk(PBDES), 4% FiRi5(DBP, BBP, DEHP, DIBP)ik47T ik« IspectonéT

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI1)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers
(PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

O A 8 A6 5 S HZ T

Test Method/Test Result(s) Please refer to the following page(s).

2 éz *;\ H
A 4
) Date 2024.10.17
7 A
Y25 N\ Lab Authorized Signatory No. R179758180
R I 047 ) PR TRYIN T 5 22 X BT B30 DA X TR A

Inspecliac et Pessens g/nternational Group Co.,Ltd.
Buiding, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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#5148 Conclusion

TR RE RIEFRUE/HE S R
Tested Sample According to standard/directive Result
PESZHE i [k B ROHS 5 4-2011/65/EU J% HoA 1145 4 (EV) o
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment (EU) PASS
2015/863

P& oM 45 S99 2 K B ROHS 54 2011/65/EU J HiA5 1T 64 (EU) 2015/863 % 3K R i .
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.
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M AHE Test Method
i N A By
B F B 7% .
Test |tem(S) Test Method Equipment(s)
) IEC 62321-5:2013 ICP-OES
Lead (Pb)
4 IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
* IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
A iK:is IEC 62321-7-2:2017 UV-Vis
Hexavalent Chromium (Cr(VI1))
2RI IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
LR T IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
A R IEC 62321-8:2017 GC-MS

Phthalates (DBP, BBP, DEHP, DIBP)

Hotline:400

-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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RMLER Test Result(s)

WRITE Tested Item(s) &R Result 77 A H R R
006 MDL Limit

#t Lead (Pb) N.D. 2 mg/kg 1000 mg/kg

% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg

7k Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg

75 Hexavalent Chromium (Cr(VI1)) N.D. 8 mg/kg 1000 mg/kg

WRIH Tested Item(s) &R Result 77 e i R R
006 MDL Limit

ZRBLZ Polybrominated Biphenyls (PBBs)

—JRELZK Monobromobiphenyl N.D. 5 mg/kg

T JREEZE Dibromobiphenyl N.D. 5 mg/kg

—RELZE Tribromobiphenyl N.D. 5 mg/kg

VURELZ Tetrabromobiphenyl N.D. 5 mg/kg

FLIRELZE Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg

FNIREEZS Hexabromobiphenyl N.D. 5 mg/kg

LIREER Heptabromobiphenyl N.D. 5 mg/kg

JUIREXZR Octabromobiphenyl N.D. 5 mg/kg

JUIREEA Nonabromobiphenyl N.D. 5 mg/kg

+IRIBEZE Decabromobiphenyl N.D. 5 mg/kg

TR Tested ltem(s) &R Result 7y A H R fR1E
006 MDL Limit

ZIR " K® Polybrominated Diphenyl Ethers (PBDES)

—R " ZKl¥ Monobromodiphenyl ether N.D. 5 mg/kg

TR 2Kk Dibromodiphenyl ether N.D. 5 mg/kg

—JR KW Tribromodiphenyl ether N.D. 5 mg/kg

PUVR — 2K Tetrabromodiphenyl ether N.D. 5 mg/kg

TLVR —ZERF Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg

NIRRT Hexabromodiphenyl ether N.D. 5 mg/kg

LR 2KlF Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR — 2Kk Octabromodiphenyl ether N.D. 5 mg/kg

JUR 2Kk Nonabromodiphenyl ether N.D. 5 mg/kg

¥R — 4% Decabromodiphenyl ether N.D. 5 mg/kg

Hotline:400-6788-333

www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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RMLER Test Result(s)

il HR Result 77 Y A R FRE
b Tested It al y

WRIAE Tested Item(s) 506 NS i
48— HEREE Phthalates (DBP, BBP, DEHP, DIBP)

L8R —H R —TlE Dibutyl phthalate (DBP) N.D. 50 mg/kg 1000 mg/kg
CAS#:84-74-2

SRR HR T 2N 5ERE Butyl benzyl N.D. 50 mg/kg 1000 mg/kg
phthalate (BBP)

CAS#:85-68-7

R HIR —(2-£43%) U lis Di-(2-ethylhexyl N.D. 50 mg/kg 1000 mg/kg
phthalate (DEHP)

CAS#:117-81-7
AR HER — 5 T g Diisobutyl phthalate N.D. 50 mg/kg 1000 mg/kg
(DIBP)
CAS#:84-69-5
REMER AL Sample/Part Description

K2 CTIFERID Rk

No. CTI Sample ID Description

1 006 g (FE)

Green ink(dry weight)

#E: TR, 8, RZHEmEHERTE.
DU S 5 105 THUE 2/ J5 K
-N.D. = Rt (DT Ik HER)
-mg/kg = ppm = HJisrZ—
-1000 mg/kg = 0.1%
Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-The sample was tested after drying for 2 hours under 105<C.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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RMFEAE Test Process
1. #(Pb), #R(Cd)
Lead (Pb), Cadmium (Cd)
e WA TR PN AT S P A
t :: ) . . b
c1gh Sflllnapvz::el place 1 Add digestion reagent Digest the sample
FA IR A R
o vk b B B s
L . Dry Ashing/ )
ICP-OES (o BE
H 557 FETK E al Alkali Fusion/ Residue it iE
' <:| Make up with Acid Dissolution <:
Analyzed by deionized water Filtration
ICP-OES eionized water _
bRt
Solution
2. 7R(Hg)
Mercury (Hg)
wor CEERE I T AR I 17 : R
c1gh sample and place 1 —/| Add digestion reagent Digest the sample
in a vessel
JH O 385/ 1R 38 1)
pE s il (— HRAE
)EH ICP-OES %%?—A]}(/—i‘é g Alkali Fusion/ Residue ‘j‘{/}‘é
- . . . . IYE
ake up wi
s <:| Make up with Acid Dissolution
Analyzed by deionized Filtration
ICP-OES eilonized water .
AL
Solution
3. 7N (Cr(Vv)
Hexavalent Chromium (Cr(V1))
R TAEA -
Weigh sample and place it — m ).\ i ﬁigﬁ” J — TH A
in a vessel Add digestion reagent Digest the sample
i ueichid VAR pH & A, ol
. K Adjust the pH value —]
——
Add test solution of the solution Cool and filter
VB pH E HEBETFKER Fl UV-Vis 4347
. - ] . (I
Adjust the pH value | g I\/.Iakle up with — Analyzed by UV-Vis
of the solution deionized water
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@ Complaint call:0755-33681700  Complaint E-mail:complaint@ct

cert.com
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4. ZWBPEF(PBBs), HIR_FKEk(PBDES)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

WEFEMSTEY G FIA BLE R AR L A AL
Weigh sample and place Extracted with Concentrate the extract
it in a thimble organic solvent
B GOMS 4HiF FEALE Rl F AR A R
— Make up with — Transfer the extract into a

Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 4B _FESER(DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

EFMRTEET F A HLIE 72 RGBT
Weigh sample and place " Extracted with — Concentrate the extract
it in a thimble organic solvent
F GO-MS 4 R LRI R ARV 25 2 T
— Make up with ] Transfer the extract into a

Analyzed by GC-MS . ,
organic solvent volumetric flask

Hotline:400-6788-333  www.cti-cert.
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Photo(s) of the sample(s)

HtT- Hirbefore drying
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HET S after drying
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Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.c
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75 Hf] Statement:

1. KPR & NS B A & Rk 5 Y 4 5 08
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. AR AT AR LML B SRS B HEE IR AL, IS E RO RS 15T, CTIRM SEH L SE
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR AR G AN 52 MR 97 DT 5
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. BAERA UM, RS BILAC-G8:09/2019 / CNAS-GL015:2022 i F i 514 52 (w=0) — Jt. 34 & ML IEAT 745 A 1 1 5 ;
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. RACTIHHFE, ASESEHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;

6. IR S RSN E S PN ER ER, DO
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

okl gt s

*** End of report ***
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